
08 - 2014
DCF300Z

14.4/18V JOBSITE FAN

 

34

37

54

41

38
39

55

50
49

45
44
43

35

32

31
30

28
27

22

20

18

19

17

14
12

11

21

13
16

25

36

42

51
52 53

15

33

26

40

23

29

24

59

3

10
9

7

4
5

1

8

2

6

5646

57
47

48
58

60

61

69

62

63

71

72

74

73

75

64

65

76

77

66

67

68

70



Item No. Type Ref Part No. Description Qty Unit
001 TE00000046 LOGO FRONT PLATE 1 PC.
002 TE00000101 PHILLIPS HEAD SCREW M4X10 4 PC.
003 TE00000047 FRONT GUARD 1 PC.
004 TE00000048 O-RING 32 2 PC.
005 TE00000049 FRONT FRAME 1 PC.
006 TE00000092 NUT M4 4 PC.
007 TE00000050 LOGO REAR PLATE 1 PC.
008 TE00000104 SCREW B 3X10 3 PC.
009 TE00000051 FAN BLADE LOCK 1 PC.
010 TE00000052 FAN BLADE 1 PC.
011 TE00000053 FRONT ARM 1 PC.
012 TE00000054 REAR ARM R 1 PC.
013 TE00000103 SCREW A 3X14 4 PC.
014 TE00000055 LEAF SPRING 1 PC.
015 TE00000101 PHILLIPS HEAD SCREW M4X10 2 PC.
016 TE00000103 SCREW A 3X14 4 PC.
017 TE00000056 MOTOR FRONT COVER 1 PC.
018 1 TE00000159 MOTOR 1 PC.
018 2 TE00000508 MOTOR 1 PC.
018 2 INC. Item No. 79
019 TE00000058 REAR GUARD 1 PC.
020 TE00000059 REAR FRAME 1 PC.
021 TE00000103 SCREW A 3X14 6 PC.
022 TE00000060 MOTOR REAR COVER 1 PC.
023 TE00000104 SCREW B 3X10 2 PC.
024 TE00000100 REAR ARM L 1 PC.
025 TE00000103 SCREW A 3X14 4 PC.
026 TE00000069 LOCKNUT  M10 1 PC.
027 TE00000061  WIRE PROTECTOR 1 PC.
028 TE00000062 COUPLING 1 PC.
029 TE00000103 SCREW A 3X14 4 PC.
030 TE00000063 STEEL BALL 6 3 PC.
031 TE00000064 COMPRESSION SPRING-5 3 PC.
032 TE00000065 SPINDLE 1 PC.
033 TE00000090 POM  FLAT WASHER 16 1 PC.
034 1 TE00000089 POM  PLATE 4 PC.
034 2 TE00000474 POM  PLATE 4 PC.
035 TE00000066 UPPER BASE 1 PC.
036 TE00000104 SCREW B 3X10 4 PC.
037 TE00000088 SEAT 1 PC.
038 2 TE00000479 SWITCH PCB BOARD 1 PC.
039 TE00000067 SWITCH PANEL 1 PC.
040 TE00000093 LABEL 1 PC.
041 1 TE00000086 PCB 1 PC.
041 2 TE00000475 PCB 1 PC.
042 TE00000103 SCREW A 3X14 2 PC.
043 TE00000068 FLANGE 1 PC.
044 TE00000091 FLAT WASHER 10 1 PC.
045 TE00000069 LOCKNUT  M10 1 PC.
046 TE00000102 PHILLIPS HEAD SCREW M3X14 1 PC.
047 TE00000105 SCREW C 3X14 2 PC.
048 TE00000103 SCREW A 3X14 2 PC.
049 TE00000070 ADAPTOR PLATE 1 PC.
050 TE00000071 ROBBER CAP 1 PC.
051 TE00000104 SCREW B 3X10 1 PC.
052 TE00000087 FLAT WASHER 3 1 PC.
053 TE00000104 SCREW B 3X10 1 PC.

2 MODEL DCF300Z (12/30/21)



Item No. Type Ref Part No. Description Qty Unit
054 TE00000087 FLAT WASHER 3 1 PC.
055 TE00000072 LINK  A 1 PC.
056 TE00000073 LINK  B 1 PC.
057 TE00000155 SUB MOTOR 1 PC.
058 TE00000075 TERMINAL HOLDER 1 PC.
059 1 TE00000076 TERMINAL +WIRE 1 PC.
060 TE00000077 LOWER BOSE 1 PC.
061 TE00000103 SCREW A 3X14 9 PC.
062 TE00000079 FRONT JOINT L 1 PC.
063 TE00000084 FOOT  B 1 PC.
064 TE00000078 FRONT JOINT R 1 PC.
065 TE00000084 FOOT  B 1 PC.
066 TE00000097 RUBBER SEAL 8 PC.
067 TE00000094 SIDE STEEL PIPE 1 PC.
068 TE00000095 STEEL PIPE R 1 PC.
069 TE00000082 REAR JOINT 1 PC.
070 TE00000083 FOOT A 1 PC.
071 TE00000080 PIPE HOLDER 2 PC.
072 TE00000081 REAR STEEL PIPE 1 PC.
073 TE00000103 SCREW A 3X14 16 PC.
074 TE00000096 STEEL PIPE L 1 PC.
075 TE00000094 SIDE STEEL PIPE 1 PC.
076 TE00000082 REAR JOINT 1 PC.
077 TE00000083 FOOT A 1 PC.
078 TE00000281 * NUT M3 1 PC.
079 TE00000507 MOTOR CONNECTION WIRE 1 PC.
C01 TE00000158 CARTON 1 PC.

ACCESSORIES - See Catalogue or www.makita.ca for more accessories -
A01 2 TE00000171 AC ADAPTER 1 PC.
A02 --------- 14.4V/18V LI-ION BATTERY
A03 --------- BATTERY  CHARGER 

SERVICE CHANGES

1. Addition of Nut M3
T/I# Y07809

Item No. Description Type 1 Type 2
078 Nut M --- TE0000323 (N/A) or TE0000281

3 MODEL DCF300Z (12/30/21)


	DCF300 - PAGE 1
	DCF300 (for PB)
	DCF300Z


